
A

S9

S1

S1

A

S1

M1

M2
M3

Q'tyScrew Screw Picture Tool No.
12M6*10

Tool Picture

4#

No.

S1
M1 2

M2 2

M3 2

Ø10*110

Ø10*143
Ø10*177

A

S1

M11

Q'tyScrew Screw Picture Tool No.

8M6*10

Tool Picture

4#

No.

S1

M11 4Ø9*35.2

Material List 

A

Q'tyScrew Screw Picture Tool No.

8M6*10

Tool Picture

4#

No.

S1

4

S1

M11

Ø9*35.2M11

WWW.FANATEC.COM

INSTALLATION GUIDE

Step 3. Step 4. Step 5.

Step 2.Step 1.

A

S1

M11

S8

M5

Q'tyScrew Screw Picture Tool No.

8M6*10

Tool Picture

4#

No.

S1

M11 2

S8 2

M5 2

Ø9*35.2

Ø16*38

Ø12*70

Q'tyScrew Screw Picture Tool No.

4M6*10

Tool Picture

4#

No.

S1

S9 2Ø16*53

S8 2Ø16*38

S9 2

M5 2

Ø16*53

Ø12*70

10Ø9*35.2M11

Q'tyScrew Screw Picture

48M6*10

No.

S1M1 2
M2 2

M3 2

Ø10*110

Ø10*143

Ø10*177

M6 2

M7 2

Ø10*101

Ø10*133

4M6*10S3

S10

M12

2

2

Ø14*34

Ø10*82

10M6*15S11

4nut M6S13

10M6*16S12

2M10

2M8

2M9

Ø12*60

Ø10*50

Ø10*80

M6*40

M6*28

4nut M6

2

6

S7

S5

S6

M4 2Ø10*255 M6*6 2S4

M8*25 2S2

Q'tyScrew Screw PictureNo.

3# 1

4# 1
5# 1

2M5*16S14



For Logitech
Wheels G25 / G27

For Fanatec
Wheels

Q'tyScrew Screw Picture Tool No.

4M6*15

Tool Picture

4#

No.

S11
M6 2
M7 2

Ø10*101
Ø10*133

M6

M7

Wheel Angle
Angle

Default Angle
Angle

4M6*10S1

S1

S11

S11

For Thrustmaster
Wheel T500RS

You will need a 10mm wrench for the self-locking nuts S6 .

S11

For Logitech 
Shifters G25 / G27

For Fanatec and
Thrustmaster Shifter TH8RS

M10
M8

M9

S2

S12

S1

1
1A

1B

2

2A

3

3A3B

5

5A

4

4A

Position plan

M8
or
M9

1
2
3

2A

1A
1B

3A
3B

M10
4
5

4A
5A

M8*25 5#2

6

2M6*10
Tool Picture

4#
M6*16

Screw PictureQ'tyScrew Tool No.No.
S1

S12

S2

2M10

2M8

2M9

Ø12*60

Ø10*50
Ø10*80

 (for future CSS product)S14 2M5*16

WWW.FANATEC.COM

Step 6. Step 7. Step 8.

Step 10. Step 11.Step 9.

2M6*10
Tool Picture

4#M6*28 2

3#M6*6 2

4M6*10

Screw PictureQ'tyScrew Tool No.No.
S1
S5
S3

S4
S10
M12

2
2

For Fanatec and Thrustmaster
Pedals T500RS

For Logitech
Pedals G25 / G27

S4
S3

S10

M12

S5

S1

Step 1.
Step 5.
Step 6.

The steel rods must be in contact with the aluminium.

Put the front leg 1-2cm in the air (put 
something under the front leg,eg book)

Ø14*34
Ø10*82

4M6*15S11

4nut M6S13

Step 1.  Use screw S3 to screw S10 with the pedal holder at inside first. 
Step 2.  Install M12 into Tube with S1 (M6*10), S5 (M6*28) at correct position by your pedal type.
Step 3.  Install your pedal on the pedal holder with screw S11 (M6 x 15), 2 or 4 pcs by your pedal type and position of screw hole.
Step 4.  Install the pedal holder on the M12 and adjust the pedal holder 's position and angle. 
Step 5.  Screw the set screw (S4) in M12 tightly with the pedal holder.
Step 6.  Use screw S1 to screw  pedal holder with M12 on outside.

Step4.

Step 2 .

20
4.0
0

186.00

You can  put your pedal:  
1. in the center (normal)
2. to the right 2.5cm 
3. to the right 5cm

Step 3 .

M6*16

Q'tyScrew Screw Picture Tool No.

4

Tool Picture

4#

No.

S12

M4 2

S12

M4

Ø10*255

M6*40

M6*28

4nut M6

2

Tool Picture

4#
4

Screw PictureQ'tyScrew Tool No.No.

S7

S5

S6 Cover

 Sponge
1

2

Put the seat cover to 
cover-head area of 
seat back first.

Pull the back side of seat 
cover to cover the seat 
back and pull down.

Tie the rope at the 
underside of the seat.

Step 1.

Step 2.

Step 4.

Step 3.

Step 5.

Step 6.

S7
S5

S6


